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Report No. : FG380306B

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 12.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem 10 dBm:
ode Yy ey 0 dgf A i S S A e
-10 dBm I \ -10 dBm “‘\‘
-20 dBm | i -2 dBm [
et ) -
2 et ~H=J = dem \m T
-40 dBm: 40 dBm .-\\
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stu_L .925 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84890 GHz -24.83 dBm -11.63 dé 1.895 GHz 1.815 GHz 100.000 kHz 1.89501 GHz 2.34 dBm -27.66 dB

1.849 GHz 1.850 GHz 200,000 kHz 1.84991 GHz -28.12 dBm -15.12 dB 1,015 GHz 1.016 GHz 200,000 kHz 1.91501 GHz -29.75 dbm -16.75 dB

1.850 GHz 1.870 GHz 100,000 kHz 1,86314 GHz 2.05 dBm -27.95 dB 1.516 GHz 1.925 GHz 1,000 MHz 1.91604 GHz -26.58 dbm -13.58 dB

—
Y
il A I [| o
Date: 1 11:02:12 Date: 1.AUG.2023 11:06:09

LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :E' Spectrum "y
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE CLINEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem 10 dBm:
0 dB A, i Ao, . 0 dEe b
-10 dem I \ -10 dBm
SPURIOUS_LINE_ABS J } \
-20 dem -20 dBm
30 dBm—_ e if“ 1 0 dem K i _s\
-40 dem 40 dBm N
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84863 GHz -25.66 dBm -12.66 d& 1.895 GHz 1.915 Ghz 100.000 kHz 189895 GHz 1.74 dBm -28.26 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84350 Gz -28.90 dBm -15.50 8 1.915 GHz 1.916 GHz 200.000 kHz 191510 GHz -29.59 dBm -16.59 dB
1.850 GHz 1.870 GHz 100,000 kHz 185291 GHz 1.08 dém -26.92 dB 1.916 GHz 1955 GH2 1,000 Miz 161803 GHz 25,96 dBm 1298 B
Y
i J1 "
AU .
: 11:07:09
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 25/ 20MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
ectrum ==l s um a
Ref Level 30.00 dBm  Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
. . - - \ 0 dfiem - s "\»-ﬂﬂr—-wmm-—lwrﬁ.q,\
-10 d8m | -1 dem
-20 dBm J \ -20 dBm L
T * -40 dem w
ot | Ty e M“‘-\
-40 dBm -40 dem Yol
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84861 GHz -26.61 dém -13.61 dé 1.895 GHz 1.915 GHz 100.000 kHz 1.89715 GHz 0.65 dém -29.35 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84884 GHz -30.78 dBm -17.78 d& 1.915 GHz 1.916 GHz 200,000 kHz 191508 GHz -30.09 dBm -17.09 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85315 GHz 0.40 dBm -29.60 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91663 GHz 55.95 dBm ~12.95 dB
S
T
i [ i 1 )
Date: 1. 11:08:08 Date: 1.AUG.2023 11:08:51
LTE Band 25/ 20MHz / 256QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum || Spectrum A
Ref Level 30.00 dBm  Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
0dB 0 dBm.
R Sy PV SR DTS AP N\,‘Nww‘ MNWW“MWmem w,._L
|
-10 d8m | 10 dem
SPURIOUS_LINE_ABS I \ 1
-20 dem J l -2 dBm k
-30 dBm - -30 dem "
PR PR, rf o —
dem. -40 dem \\
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts StD_L .925 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -32.64 dém -19.64 dé 1.895 GHz 1.915 GHz 100.000 kHz 1.89772 GHz -1.01 dBm -31.01 d8
1.849 GHz 1.850 GHz 200,000 kHz 1.84899 GHz -33.16 dBm -20.16 dB 1.915 GHz 1.916 GHz 200,000 kHz 191500 GHz -32.91 dBm -19.91 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85243 GHz -1.58 dém -31.58 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91602 GHz -57.96 dBm “14.96 dB
T
) i )
< AU 1.AUG.202. 11
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Conducted Spurious Emission

LTE Band 25/ 1.4MHz

o o
A A
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
— LY, . -~ 40 dBm PULLY, S N
W'Wﬂ'—
=80 dEm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 791.79860 MHz -45.64 dBm -32.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -45.79 dBm -32.79 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -39.53 dBm -26.53 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62906 GHz -45.74 dBm -32.74 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.93900 GHz -44,77 dBm -31,77 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,07283 GHz -44,59 dBm -31,59 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94042 GHz -40.62 dBm -27.62 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94242 GHz -40.53 dBm -27.53 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64279 GHz -40.63 dBm -27.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65329 GHz -40.66 dBm -27.66 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54505 GHz -36.75 dBm -23.75 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.52906 GHz -26.93 dBm -23.83 d
il il
. 4\ J - L L J
09:43:19 089:46:26

Highest Channel / QPSK

Ref Level 0.00 dBm  Offset 12.00 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
_10 ddRE—BPURIOUS JINE ARS PAES
SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 dB — y e e
I o W e e
e el
et
-60 des
-70 de
-80 dB
-90 des
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 982,79110 MHz -45.79 dem -32.79 d&
1.000 GHz 1,840 GHz 1.000 MHz 1.73442 GHz -45.84 dBm -32.84 d&
1,920 GHz 3.000 GHz 1.000 MHz 1.92054 GHz -40,84 dBm -27.84 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.02650 GHz -40.59 dBm -27.59 d&
9.000 GHz 13.000 GHz 1.000 MHz 12.64879 GHz -40.45 dBm -27.45 dB
13,000 GHz 19,500 GHz 1.000 MHz 15.55005 GHz -36.62 dim -23.62 de
m
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SPORTON LAB.
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Report No. : FG380306B

LTE Band 25/ 3MHz

u/? ctrum u,?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
LY. o SN o, 40 dBm o AR e, \
i - o et wasnaniiny I )
. m
-60 dBm
-70 dBm
-0 dBm
-90 dBm
.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 84269515 MHz -45.61 dBm -32.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 879.53773 MHz -45,85 dBm -32,85 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -40.51 dBm -27.51dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60723 GHz -45.87 dBm -32.87 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96203 GHz -44,55 dBm -31,55 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,07283 GHz -44,31 dBm -31.31 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99942 GHz -40.35 dBm -27.35dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90742 GHz -40.48 dBm -27.48 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64829 GHz -40.16 dBm -27.16 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64879 GHz -40.51 dBm -27.51 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52206 GHz -36.84 dBm -23.84 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53256 GHz -26.93 dBm -23.83 d
) 2 L )i ] [

Highest Channel / QPSK

Spe: 1

Ref Level 0.00 dBm  Offset 12.00 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
-10 ddhR—FRURIONS | INE ARS PAES
SPURIOUS_LIME_ABS
-20 dB
-30 de
-40 de: .Y, S
T R I e
!E‘IB.,.J. et
=0 d
-60 des
-70 de
-80 des
-90 des
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 955,15992 MHz -45.61 dém -32.61 d&
1.000 GHz 1,840 GHz 1.000 MHz 1.62024 GHz -45.95 dBm -32.95 dg
1,920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -40.43 dBm -27.43 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92492 GHz -40.46 dBm -27.46 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65329 GHz -40.53 dBm -27.53 d&
13,000 GHz 19,500 GHz 1.000 MHz 1554705 GHz -36.81 dem -23.81 de
il
1.AUG.2023 11:34:29
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FCC RADIO TEST REPORT
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LTE Band 25/ 5MHz

u/? ctrum u,?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
—————_—— vy — — LY, S Ay 40 dBm IO Y — oA, LY, SN ——
e gt pegprtnncnd
=m0 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -45.52 dBm -32,52 dB 30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -45,55 dBm -32,55 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -41.22 dBm -28.22 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.64501 GHz -45.66 dBm -32.66 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49887 GHz -44,73 dBm -31.73 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50714 GHz -44,69 dBm -31,69 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85742 GHz -40.47 dBm -27.47 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52342 GHz -40.29 dBm -27.2% db
9.000 GHz 13.000 GHz 1.000 MHz 12.65979 GHz -40.48 dBm -27.48 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64779 GHz -40.53 dBm -27.53 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.51156 GHz -36.70 dBm -23.70 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54355 GHz -36.67 dém -23.67 d&
) 2 L )i ] [

Highest Channel / QPSK

Spe: 1

Ref Level 0.00 dBm  Offset 12.00 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
-10 ddhR—FRURIONS | INE ARS PAES
SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 des —r
=30 dBs
-60 des
-70 de
-80 des
-90 des
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 985,21485 MHz -45.65 dem -32.65 d&
1.000 GHz 1,840 GHz 1.000 MHz 1.60471 GHz -45.86 dBm -32.86 d&
1,920 GHz 3.000 GHz 1.000 MHz 1.92054 GHz -41.,90 dBm -28.90 d&
3.000 GHz 2.000 GHz 1.000 MHz 6.91792 GHz -40.51 dBm -27.51 d&
9.000 GHz 13.000 GHz 1.000 MHz 12.64229 GHz -40.58 dBm -27.58 d&
13,000 GHz 19,500 GHz 1.000 MHz 15.51456 GHz -36.68 dem -232.68 de
J( W
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LTE Band 25/ 10MHz

pectrum u/? Spectrum u,?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
40 dB o __ e _'-\P' S . 40 dBm __ - \Fm...ﬁ.=___~ N
I e - R i
e m
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 660.51204 MHz -45.70 dBm -32.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.33683 MHz -45.61 dBm -32.61 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -43.31 dBm -30.31 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.65466 GHz -45.79 dBm -32,79 d
1,920 GHz 3,000 GHz 1.000 MHz 2.96707 GHz -44,54 dBm -31,54 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,07283 GHz -44,50 dBm -31,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92542 GHz -40.16 dBm -27.16 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98342 GHz -40.48 dBm -27.48 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66629 GHz -40.67 dBm -27.67 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65879 GHz -40.44 dBm -27.44 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52356 GHz -36.77 dBm -23.77 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.52456 GHz -36.92 dBm -23.82 dB
—_— —_—
{ ) J o ( ] ]
D: 1 1 11:40:20
Ref Level 0.00 dBm Offset 12.00 dB Mode 4uto Sweep
SGL Count 100/100
[@1 sugPwr
Limit fheck PARS
-10 ddfR—FRURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS
-20 de:
-30 de:
-40 dB — e .Y, S  eY
=0 dBi
-60 de:
-70 de
-80 des
-80 dB:
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 988,60820 MHz -45.57 dem -32.57 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.58162 GHz -45.88 dBm -32.88 dB
1.920 GHz 3,000 GHz 1.000 MHz 1.92126 GHz -42,16 dBém -29.16 dB
3.000 GHz 9,000 GHz 1.000 MHz £.91892 GHz -40.45 dBm -27.45 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64229 GHz -40.56 dBm -27.56 dB
13,000 GHz 19,500 GHz 1.000 MHz 15,52256 GHz -36.77 dem -23.77 de
il
JL )
Dats 11z
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LTE Band 25/ 15MHz

pectrum u/? Spectrum u,?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB 20 dBm
30 d8 -30 dBm
-40 dB e — o Y et o pncrma | [l -40 B — v AN et o e,
O e - R i
. m
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.06547 MHz -45.84 dBm -32.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -45.74 dBm -32.74 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -43.35 dBm -30.35 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.62696 GHz -45.,93 dBm -32.83 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.94440 GHz -44.,63 dBm -31.63 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50606 GHz -44.,54 dBm -31.64 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52342 GHz -40.35 dBm -27.35 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95342 GHz -40.52 dBm -27.52 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63930 GHz -40.60 dBm -27.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64029 GHz -40.73 dBm -27.73 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.54105 GHz -36.94 dBm -23.94 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54055 GHz -36.74 dBm -23.74 d&
—_— —_—
D: 1 11:42:42 1 11:43 1
Ref Level 0.00 dBm  Offset 12.00 dB Mode Auto Swesp
SGL Count 1004100
@1 AvgPwr
Limit Fheck PARS
-10 ddhR—FRURIONS | INE ARS PARS
SPURIOUS_LINE_ABS
-20 dB
-30 de
o de ™ A A
=0 dBi
-60 des
-70 de
-80 des
-90 des
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 994,91004 MHz -45.55 dem -32.55 d&
1.000 GHz 1,840 GHz 1.000 MHz 1.59001 GHz -45.94 dBm -32.94 dg
1,920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -41.91 dBém -28.91 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93042 GHz -40.57 dBm -27.57 &
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -40.31 dBm -27.31 d&
13,000 GHz 19,500 GHz 1.000 MHz 15,55255 GHz -36.86 dem -232.86 de
il
JL )
Date 11:44:59
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LTE Band 25/ 20MHz

pectrum u/? Spectrum u,?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
40 db _ - LY, S -~ _40 dBm — LY SN .
! e
e m
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 835.90955 MHz -45.59 dBm -32,50 dB 30,000 MHz 1,000 GHz 1.000 MHz 92995252 MHz -45,48 dem -32,48 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -43.44 dBm -30.44 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.63871 GHz -45.92 dBm -32,92 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.94944 GHz -44,65 dBm -31.65 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50750 GHz -44,55 dBm -31,55 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96092 GHz -40.23 dBm -27.23dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94442 GHz -40.56 dBm -27.56 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63430 GHz -40.50 dBm -27.50 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64229 GHz -40.57 dBm -27.57 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.50906 GHz -36.88 dBm -23.88 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.55405 GHz -36.65 dBm -23.65 d&
—_— —
D: 1 11:46:12 1 11:47:21
Ref Level 0.00 dBm Offset 12.00 dB Mode 4uto Sweep
SGL Count 100/100
[@1 sugPwr
Limit fheck PARS
-10 ddfR—FRURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS
-20 de:
-30 de:
40 des 1 — LY, S Ry, -~
e A
el
-60 de:
-70 de
-80 des
-80 dB:
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 866,44928 MHz -45.72 dem -32.72 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.67313 GHz -45.85 dBm -32.85 dB
1.920 GHz 3,000 GHz 1.000 MHz 1,92018 GHz -42,69 dBém -29.60 dB
3.000 GHz 9,000 GHz 1.000 MHz £.93192 GHz -40.30 dBm -27.30 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64429 GHz -40.50 dBm -27.50 dB
13,000 GHz 19,500 GHz 1.000 MHz 15.55005 GHz -36.,92 dBm -23.92 de
il
JL )
Dats 11:48:29

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0038
30 Normal Voltage 0.0066
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0048
PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0056
-30 Normal Voltage 0.0060
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0037
Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL: 886-3-327-0868 Page Number : A11-33 of 33

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.59 5.88 6.23 6.90 PASS
TEL: 886-3-327-0868 Page Number : A12-1 of 30

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum 1= Spectrum 1=
Ref Level 30.00 cbm  Offset 10,90 db Ref Level 30.00 cbm  Offset 10,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
- e [ I
o - o e
B - = -
i 5
= A
0.0 0.0 =
v \
1E- - 1E-
i
i
1E 1E ¥
i \l
1 i 1 1
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,52 dem 28,72 dbm 5.20 d8 2.41 0B +.52 0B 5.5 0B 5.03 08 Trace 1 | 2189 dem 28,23 dbm 5.34 d8 2.95 d8 4.90 da 5.88 d8 5.20 6B
I ——— | ———
] J [ il ] SRR e

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum 1= Spectrum 1=
Ref Level 30.00 cbm  Offset 10,90 db Ref Level 30.00 cbm  Offset 10,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
s ——
— ——
i} - \ = i} ' '_\.
o T
0.0 iE 0.0
1E- - 1E- T
1E- " 1E- ‘\
i 4
\I B
\
1
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G 'y Cumulative Distri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,52 der 27,70 dém 5.78 d8 3.07 dB £.13 dB 5.23 dB 5.55 dB Trace 1 [ 18,85 dBm 27,34 dém 8.48 dB 3.16 d8 5.45 d8 5.90 d8 7.71 d8
e e
L J J [ il ] SRR e

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A12-2 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.33 1.35 3.14 3.05 511 5.14 9.93 10.03 | 14.42 | 15.05 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH 1.27 1.34 3.16 3.15 5.07 4.98 9.81 9.65 | 14.93 | 14.75 - -

TEL: 886-3-327-0868 Page Number : A12-3 0f 30

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

m

Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 30 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE BWT  £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 17.08 dBm Mi[1] 16.66 dBm
2 M B36.66780 MHz - 836.48040 MHz
P P 26.00 d8| N 26.00 dB
. e VoY ’Ew\v Al ‘\ 1.334300000 MHz 0 SN e A T ot 1.345500000 MHz
Q factor 627.1) Q factor 621.7)
o . 0 d8s -
10 d -10 di -
T = AN s e
40 dBm
-s0 -s0
60 d 60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 836.6676 MHz 17.03 dbm ndB down 1.3343 WHz ML 1 6364804 MHz ndB down 1.3455 WHz
TL 1 835.8147 MHz ndg 26,00 dB T 1 35,8231 MHz nda
T2 i 837.148 MHz q factor 627.1 T2 i 837.1685 MHz q factor

l JU J

- JU

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

im
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.00 dBm [CETEN] 18.05 dBm
. 2 53635610 MHz - M1 537.02150 Mz
R — NP, PR . 26.00 dB ) S \n.,_,Mf, ——, 26.00 dB
104 Bwe 3.140900000 MHZ| 10 d rd Bwe oY 3.045000000 MHZ|
7 Q factor 266.9 / Q factor 274.9
/ / 1
o 0 d8:
i, ke
10 df z -10d =
7 \
- sl T - \
-0 dem= = Frore= 20 = —
30 d a0 d
40 dBm -40 dBm:
-50 -50
60 df 60 df
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 836.3561 MHz 18.00 dém nd@ down 3,140 Mz [ 1 £37.0215 MHz 18.05 dem nd@ down 3.045 MHz
T 1 834.9176 MHz -8.16 dBm nd8 26,00 d8 T 1 £34,9715 MHz -8,18 dem nd8 26,00 d8
T2 1 838.0584 MHz -6.08 dbm q factor 266.3 T2 1 838.0165 MHz -7.95 dbm q factor 274.9
L Il ) L ) o
trum um
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.62 dBm mi1] 15.91 dem
. i B36.74000 MHZ - i B36.97000 MHZ
N x nds 26.00 dB - N ¥ . nds 26.00 dB
- SV A e Y N i e 5.105000000 MHZ] - (= e\ e N AR s 5.135000000 MHZ]
Q factar \ 163.9 / Q factar 163.0
/ J
o + l\ 0 d8:
7 -
\ \12
10 df 10 di
Jf - /
-20, . A -20
R AT A=Al SN -
T e e Tl WA Vi hemrmem
-an d <tk
40 dBm -40 dBm:
-50 -50
60 df 60 df
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.74 MHz 16.62 dom nd@ down 5106 MHz [ 1 £36.97 MHz 15.91 dem nd@ down 5,135 MHz
T 1 833,933 MHz -9.43 dam nds 26,00 d8 T 1 £32.943 MHz -10.05 darm nds 26,00 d8
T2 1 839.037 MHz -9.48 dém q factor 163.9 T2 1 B30.077 MHz -10.09 dBm q factor 163.0

L )| e

TEL: 886-3-327-0868 Page Number : Al12-4 of 30
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 26

m % m %
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.30 dBm Mi[1] 18.60 dBm
1 B34.5820 MHzZ 837,
20 20
R 6.00 dB) - nds
o / Q factor \ a4.0) a Q factor 83.5
ods - L 0 da L
. ¥ iS5
10 dam .
- ~ N\
P! E S —
-3 dBm
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 20.0 MHz 6.5 MHZ 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 582 MHz 18.39 dBm ndB down 5,53 MHz M1 1 537.135 MHz 18.60 dBm ndB down 10.03 MHz
TL 1 585 MHz -7.79 dBm ndg 26,00 dB T1 1 2 5 MHz -7.39 dém ndg 26.00 dB
T2 i 841.515 MHz -7.70 dém q factor 84.0 T2 i 841,415 MHz -7.28 dém q factor
L JL ] L L JU ]
% im %
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.28 dBm Mi[1] 15.39 dBm
B3D.1160 MHz [ 10 MHz
2 2 A
2 - ndg 26.00 dB =@ ; ndB 76.00 dB
_ aant YAtk ol T Aatia sy 14.416000000 MHZ 104 " B AN 15.045000000 MHz
b ! Q factor 57.6 . Q factor 55.4]
0 de fJ 0 de:
10 dam T 10 dam # -
I \
-20 dem, -20 dém =
P -
- o e
30 dam S —
40 dam -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts pan 30.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 830.116 MHz 17.28 dém ndp down 14,416 biHz M1 i £33.533 MHz 15.39 dém ndp down 15.045 biHz
TL 829.427 MHz -7.55 dém nds 26,00 d& T 1 B28.708 MHZ -10,64 dBim nds 26,00 d&
T2 i 843.843 MHz -8.87 dbm q factor 57.6 T2 i £43.753 MHz -10.70 dém q factor 554
L JL ] L L JU ] L
TEL: 886-3-327-0868 Page Number : A12-5 of 30

FAX:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.70 dBm Mi[1] 16.50 dBm
2 836.22590 MHz - 836.54800 MHz
b — nds 6.00 dB) Ny [, ndg 76.00 dB
0d Al INTa ALY TN 1.267100000 MHZ| 10 Y Y i i 3.164800000 MHZ|
i Qfactar ) 659.9 / Q factar 264.3
o - - 0 de:
11/ 2 !
10 df - - -10 di -
-20 < m — =
A N T
-20d — 30 df
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.2255 MHz 15.73 dbm ndB down 12671 WHz ML 1 B36.54B MHz 16.50 dBm ndB down 3.1648 WHz
TL 1 835.865 MHz -10.10 dém ndg 26,00 dB T 1 £34.9176 MHz 53 dBm ndg 26.00 dB
T2 i 837.1322 MHz -10.19 dém q factor 6569 T2 i 838.0824 MHz 52 dim q factor 264.3
L JU ] - L JU ] -

Mi

ddle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.70 dBm mi1] 16.41 dem
2 835.26100 MHz - o 837.4390 MHz
26.00 dB % nds 76.00 dB
0d 5.065000000 MHz 104 Al B A 9.810000000 MHz
7 164.9) Q factor 85.4]
| !
o + 0 da: f
. T3/ » 24
10 Y -10
. /
R o Iy v N Py N
|~ L o] N G AN
-40 dBm:
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 835.261 MHz 14.79 dém ndp down 5,065 MHz Ml i 637.438 MHz 16.41 dom ndp down 981 MHz
TL 1 833,913 MHz -11,10 dem nds 26.00 d8 1 1 B31.545 MHz -9.69 dem nd8 26,00 d&
T2 i 838.978 MHz -11.11 dém q factor 164.9 T2 i 841,355 MHz -9.83 dém q factor 5.4

Middle Channel / 15MHz / 64QAM

N/A

m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
mi1] 15.04 dBm
831.7050 MHz
2
2 ndB 26.00 dB
[EPAT By - A 14.925000000 MH,
10 ¢ = Pasrannn, e
| Q factor | 55.7
o =|
Y2
10 df \
N
-20
AU ! ~
B e,
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 831.705 MHz 15.04 dém ndp down 14,525 WiHz
T 1 828,948 MHz -10.74 dam nds 26.00 d8
T2 1 843.873 MHz -11.03 dBm q factor 55.7
L JU ] e

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
o att 0GB BWT  53.2us @ VBW 100 kHz  Mode Auto FFT e att ande SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.04 dBm Mi[1] 15.03 dBm
2 837.01750 MHz - 836.00850 MHz
ndB M1 26.00 dB ndB 26.00 dB
wd I LY o ey, B ,\«xy,‘.'x 1.337100000 MHz| 10 d NSNS N e 3.152800000 MHZ|
I Qfactor | 626.0) Q factor hY 265.2
o - 0ds L
/! N
10 d — -10 di
y /
/ N
- Rt e b~
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 837.0175 MHz 13.04 dbm ndB down 13371 WHz ML 1 5360085 MHz 15.03 dBm ndB down 3.1528 WHz
TL 1 835.8566 MHz -12.62 dém ndg 26,00 dB T 1 £34.9476 MHz -11,12 dBm ndg 26,00 dB
T2 i 837.1837 MHz -12.83 dém q factor 626.0 T2 i 8381004 MHz -11.11 dém q factor 265.2
L JU ] - L JU ] -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

im
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 0B SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.93 dBm mi1] 15.01 dem
. X 837.41500 MHZ - B34.4620 MHz
R 26.00 dB nds 26.00 dB|
10d p ) Yo, A 1.075000000 MHz 104 ns - g’v:/‘: 9.650000000 V\H.z
T Q fauea V' 168.3 ] G factor 86.5
o ; 0ds L
. Ti 4
10 df =10 di L)
\ /
20 'l . 20 \, -
. i v
) R Y
gl » e A0
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML T 837.418 MHz 14.93 dom nd@ down 4,875 MHz [ 1 £34.462 Mz 15.01 dem nd@ down 966 Mz
T 1 833,953 MHz -11,02 dem nds 26,00 d8 T 1 831.685 MHZ -10,31 dem nd8 26,00 d8
T2 1 838.928 MHz -11.08 dém q factor 168.3 T2 1 £41.335 MHz -10.72 dém q factor 86.5

Middle Channel / 15MHz / 256QAM

N/A

m
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz
ke Att 0 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100
(@ 19k Max
M1[1] 13.55 dBm)|
. B30.7760 MHzZ
i nds 26.00 dB
_ X oo By 14.745000000 MHz
’( 7N 7 ummsrf‘f\a‘ 56.9
o - +
d Ty 1
10 5 -
7 {
20 \
.- / M
o iV o N
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result |
ML T 830.776 MHz 13.55 dém nd@ down 14,745 MHz
T 1 828,918 MHz -12.43 dam nds 26,00 d8
T2 1 843.663 MHz -12.48 dBm q factor 56.3
L JU ] e

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Occupied Bandwidth

LTE Band 26 : 99%0OBW(MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.10 2.73 2.75 451 4.48 9.09 9.09 13.49 | 13.52 - -

Mode LTE Band 26 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.11 1.10 2.75 2.73 451 4.49 9.01 9.13 | 13.46 | 13.46 - -

Page Number : A12-8 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

L JU

m . m .
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 30 kHz
lo att 30d8  SWT  63.2ps @ VBW 100kHz Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.06 dBrm mi1] 16.94 dém
2 L B36.71540 MHz - 836.13640 MHz
- . 1096503497 MHz occBw 1.102097902 MHz
LT VAT 5 AL et
10 df 4 10 o
o ! 0 de: -
/ / \
/ / \
10 df - =10 di =
al ™ — —
/ \r - S——
-2 == . 5 T 20 = =
.}\f‘“ 7 G S ATYS
-a0d -30 o
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 36.7154 MHZ 17.06 dém Ml i 636.1364 MHz 16.94 dom
T 1 835.94615 MHz 9.00 dam oce Bw 1.095503497 MHz T 1 835.94895 MHZ 7.26 dam oce Bw 1.102097902 MHz
T2 1 837.04266 MHz 8.81 dBm T2 1 B37.05105 MHz 9.64 dBm

L I

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L )

m
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 100 khz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode Auto FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.85 dBm mi1] 17.45 dém
2 M1 837.47700 MHz - 837.28520 MHZ
IR LYY S 2.727272727 MHz — 2.751248751 MHZ]
- Y o -
wd 10 o f
j Y
] - 0 da: 1 \
) \
10 df - -10d - A
Ny ~— \
L0 e 20 =
S ~ e ]
-an d a0 d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.477 MHz 17.85 dém [ 1 £37.2852 MHz 17.45 dem
T 1 835.13337 MHz 12.11 dam oce Bw 2727272727 MHz T 1 835.12737 MHZ 11,34 dam oce Bw 2751248751 MHz
T2 1 837.86064 MHz 9.66 dBm T2 1 B37.87B62 MHz 9.73 dBm
L U 5 )
Ref Level 00 dBm  Offset 10.90 dB RBW 100 kHz Ref Level 00 dBm  Offset 10.90 dB & RBW 100 kHz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.58 dBm [EEEY 15.32 dBm
. e B34.55200 MHZ - B36.13000 MHZ
U P occhw +.505494505 MHz oce Bw +.475524476 MHz
o - S PV P S
10 ¢ 10 o A —
o 0 da: 1
10 df - h -10d
N ™ s "
|20 ~ R gy RV ey
-an d a0 d
40 dBmv -40 dBm:
50 -50
-60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 834.552 MHz 16.58 dom [ 1 £36.13 MHz 15.32 dem
T 1 834.24225 MHz 11.22 dam oce Bw 4,505494505 MHZ T 1 834.25225 MHZ 11,30 dam oce Bw 4,475524476 MHZ
T2 1 838.74775 MHz 11.44 dBm T2 1 B3B.72777 MHz 9.39 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum % m %
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 17.04 dBm mi1] 17.64 dBm
[ 834.0020 MHz 8339630 MHz
2 2
2 ET P . c By 9.090909091 MHz] 2 n o Ocg 9.090909091 MHz]
- « o T A R
1 d " 0 d .
] ] \
0 de 0 d8:
A \ \
10 dam + - 10 dam -
\,
e - = L 20 e =
-30 dBm 30 dBm
-40 dBmv -40 dBm.
-50 demr -50 dBm:
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 20.0 MHz Cl 6.5 MHZ 1001 pts an 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | ¥-value |__Function | Function Result |
M1 1 3. 17.94 dém M1 1 17.64 dBm
TL 1 931.9246 MHz 11.97 d8m Occ Bw 9.090909091 MHz T1 1 £31.9645 MHz 9,94 dBm Occ Bw 9.090909091 MHz
T2 i 841.0155 MHz 11.51 dém T2 i 841.0554 MHz 9.66 dem
5 % im %
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.05 dBm mi1] 15.30 dBm
2 . 834.5620 MHz - . B41.5350 MHz
N o P-4 13.486513487 MHZ Occaw 'y 13.5164B3516 MHz
of o VAP e, o Pl
10 ¢ 10 o e -
! f \
0 d8: + 0 d8 - -
/ \
10 dem i 10 dem A
/ ) / A
-20 dém 17 — -20 dém - —
. I e NP A (W
0 = a6 b
-40 dBmv -40 dBm.
-50 demr -50 dBm:
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 30.0 MHz Cl 6.5 MHZ 1001 pts an 30.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 834.582 MHz 16.05 dém M1 i B41.535 Mz 15.30 dém
TL 829.7567 MHz 11,65 d8m oce Bw 13.486513487 MHZ 1 1 829.7268 MHz 2,35 dem oce Bw 13.516483516 MHZ
T2 i 843.2433 MHz 11.53 dém T2 i 843.2433 MHz .93 dém

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

m . m .
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 100 khz
le Att 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode Auto FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.69 dBrm [EEEY 16.61 dBrm
. 83623990 MHZ - B36.00850 MHZ
i oce 1.107692308 MHz e 2.745254745 MHZ]
T P L S ] ]
wd F ' L 10d 3
3 { \
o - c 0 de: -
7 N 7 \
10 df s -10 df - -
20 - - .
A 1 fn R
“ard s
40 dBmv
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.2399 MHz 14.69 dom [ 1 £36.0085 MHZ 16.61 dem
T1 1 835.95175 MHz 8.03 dBm Occ Bw 1.1076923208 MHz T1 1 B835.13936 MHZ 10.63 dam Occ Bw 2.745254745 MH2
T2 1 837.05944 MHz 5.75 dBm T2 1 B37.8B462 MHz 8.22 dBm
L JU ] e L JU ] e
m
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.55 dBm mi1] 16.19 dBm
. 837.46900 MHZ - B35.4410 MHz
+.505494505 MHz occBw 9.010989011 MHZ]
N S P 2 TN VLN P i e
wd s Lot e 104 3
7 Il | \
o ‘ L 0 des '\
, [ l
10 df =10 di
=20 0 | -20.decn— I T
A AL AL T
et = SELVL PN 30 d
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.468 MHz 14.55 dom [ 1 B35.441 Mz 16.19 dem
T 1 834.23227 MHz 6.85 dam oce Bw 4,505494505 MHZ T 1 831,9845 MHZ 10,36 dam oce Bw 9.010989011 MHz
T2 1 838.73776 MHz 8.84 dBm T2 1 B840.9055 MHz 9.48 dBm
L JU ] L JU ] e

Middle Channel / 15MHz / 64QAM

trum
Ref Level Offset 10.90 d& RBW 300 kHz
o At SWT 1264 @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 15.62 dBm)|
. . B31.0750 MHzZ
Y oce Bw 13456543457 MHz
A LT Y,
|
T
|
X
\
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 831.075 MHz 15.62 dom
T 1 829.7857 MHz 9.62 dam oce Bw 13.456543457 MHZ
T2 1 843.2433 MHz 10.18 dBm
L JL J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 26

Middle Channel / 1.4MHz / 256 QAM Middle Channel / 3MHz / 256QAM

m . m .
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att 30d8  SWT  63.2ps @ VBW 100kHz Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.80 dBm mi1] 13.8+ dBm
2 M B36.79650 MHz - . _ 63664390 MHz
ol aw 1.104895105 MHz N occ Bw 2727272727 MHz
Al e AL (B S AaTAY At T
104 at Ve 3 10d - L e, -
i !
o ~ 0 das 1 -
\, N
10 d - 10 df r
d / A
A - J
- o g
-50 -50
60 df 60 df
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 36.7965 MHZ 14.80 dém Ml i 636.643% MHz 13.84 dém
T1 1 83594615 MHz 3.99 dam occ Bw 1.104895105 MHz T1 1 835.13936 MHz 2,24 dam oce Bw 2727272727 MHz
T2 1 837.05105 MHz 6.21 dBm T2 1 B37.86663 MHz 8.04 dBm
L JU ] e L JU ] e

Middle Channel / 5MHz / 256QAM Middle Channel / 10MHz / 256QAM

m
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 0B SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.67 dBm mi1] 13.47 dBm
. B35.55100 MHZ - _ 833.7830 MHz
oce Bw +.485514486 MHZ T oce Bw 9.130869131 MHZ]
f -~ T - P al
10d = < 7 10d = = = . A
o / 0 da: +
! \ /
10 df - - 10 db
) ¥ N
20 s 20 =
N N e = atul o o
bogi Wi ap =" - - G0 d
40 dBmv -40 dBm:
-50 -50
60 df 60 df
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 835.551 MHz 13.67 dom [ 1 £33.783 Mz 13.47 dem
T 1 834.26224 MHz 7.21 darm oce Bw 4,485514486 MHZ T 1 8319045 MHZ 7.60 darm oce Bw 9.130860131 MHz
T2 1 838.74775 MHz 7.53 dém T2 1 B841.0355 MHz 8.18 dBm
L JU ] L JU ] e

Middle Channel / 15MHz / 256QAM

trum
Ref Level 00 dBm  Offset 10.90 dB RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 19k Max
M1[1] 13.51 dBm)|
. B31.3150 MHz
oce Bw 13456543457 MHz
104 '}L oD AT I\
o ’; T
10 df \.
\u
20 :
P R L,
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 831.315 MHz 13.51 dém
T 1 829.7258 MHz 7.47 dam oce Bw 13.456543457 MHZ
T2 1 843.1833 MHz 5.73 dBm
L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
Spectrum || Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
20 gine —PPURIOUS | INE_ABS P fﬁ\ 20 dbime [X 5
10 dBm i \ 10 dBm -
|
0ds ‘ l 0 dem ’
-10 dBm -10 dBm
SPURIOUS_LINE_ABS \ j
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Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 920,44655 MAz -41.06 dem -28.06 d& 547000 MHZ 849,000 MHZ 100,000 kA2 84876124 WAz 51,63 dbm 8.17 0B
523,000 MHz £24.000 MHz 20,000 kHz 823,99950 MHz -22.85 dbm -9.89 8 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -21.09 dBm -8.00 dB
824.000 MHz £26.000 MHz 100.000 kHz 82424276 MHz 22.02 dBm ~7.07 d& 850.000 MHz 860.000 MHz 100.000 kHz 851.97303 MHz -44.14 dbm -31.14 dB
S
Il ) b | 1 e
pater L = Date: 2.AUG.2023 00:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
pectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
q 3 3 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dBm / '*"\\ 10 daj. ! '\
ods { 1 0de {I
-10 dBm | -10 dpm :
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T
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Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,94805 MHz -40.51 dém -27.91 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.26174 MHZ 13.69 dBm -16.11 d&
523,000 MHz £24.000 MHz 20,000 kHz 823,99550 MHz -26.02 dm -13.02 68 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -26.04 dBm -13.04 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.26074 MHz 14.24 dBm ~15.76 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -34.59 dbm -21.59 dB
T
Il 1 P
Date: 1 Date: 2.AUG.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
ectrum | um 4
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIE CLiNEKARS_ PABS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAB
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-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 820,44655 MHz -42.04 dBm -29.64 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.74725 MHz 21.31 dBm -5.69 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -23.86 dBm -10.86 dB 949,000 MHz 850.000 MHz 20,000 kHz 540,00350 MHz -23.20 dBm -10.20 dB
824.000 MHz 826.000 MHz 100.000 kHz 82426873 MHz 21.28 dBm -8.72 d8 850.000 MHz 860.000 MHz 100.000 kHz 852,55245 MHz -45.26 dbm -32.26 dB
S
T
il A I [] [ ]
Data: 1 23 Date: 2.AUG.2023 00:05:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm [f" Iy 10 dBTI “\
0de 1 0 dBrj t
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60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -38.71 dém -25.71 d 547.000 MHz 849.000 MAz 100.000 kHz '847.93207 MHz 12.17 dBm -16.83 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -26.61 dém -13.61d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -26.19 dBm -13.19 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.52248 MHz 13.17 dBm -16.83 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -35.10 dBm -22.10 dB
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i 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
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815.000 MHz 923,000 MHz 100,000 kHz 920,43856 MHz -432.50 dém -30.50 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75924 MHz 20.16 dBm -9.84 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -24.80 dBm -11.80 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -25.10 dBm -12.10 dB

824.000 MHz 826.000 MHz 100.000 kHz §24.28072 MHz 20.19 dBm -9.91 d& 850.000 MHz 860.000 MHz 100.000 kHz 852,55245 MHz -45.95 dbm -32.55 db
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Dater 2 00:10:51 Date: 2.AUG.2023 00:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -40.25 dém -27.25 d& 547.000 MHz 849.000 MAz 100.000 kHz '847.94605 MHz 12.41 dBm -17.50 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -27.58 dém -14.95 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,00450 MHz -28.16 dBm -15.16 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.94905 MHz 12.17 dBm -17.83 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -36.97 dBm -23.97 db
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